WASTEWATER
FACILITIES
'REPORT

CITY OF CAVE JUNCTION
‘WASTEWATER TREATMENT REPORT

APRIL. 1994

- bst assomates ne:-
18603 WIHamette drlve

 west linn, or 97068

(503) 697-8123




Citv of Cave Junction; Wastewater Faciliny Report

...Table of Contents

TABLE OF CONTENTS

EXECUTIVE SUMMARY AND RECOMMENDATIONS

CHAPTER 1 - INTRODUCTION

1.1 Authormzation . . . . . ... ... . ... .. . .
1.2 Baekgmdiind . . « v « o s v om0 50 w5 g8 o553
1.3 Planning Scope . . . . . . ... ... ... ...
14 Planning Area . . . . . . .. ... .. ......
1.5  Previous Studies and Reports . . . . . . . . . ..

CHAPTER 2 - STUDY AREA CHARACTERISTICS

2.1 Study Area. . . . . .. ... ... ... .. ...
2.2 Physical Environment . . . . . . ... . ... ..
[...]
index value of 5489.

Engineering, inspection and construction management costs have been assumed to be 16 percent

April, 1994 bst associates, inc.

5-2



City of Cave Juncrion; Wastewater Facility Report ...Collection Svstem Analysis

of the construction cost. This includes costs for the engineering company to conduct preliminary
surveys, perform detailed design analysis, prepare the required Pre-Design Report, prepare
construction drawings, prepare construction specifications, process the design drawings and
specifications with the appropriate authorities, advertise for construction bids, conduct
construction stakeout surveys, provide partial inspection during construction, administer
construction related activities such as change orders, and to prepare final drawings showing the
project as built.

TABLE 5-1

ENR COST INDEX PROJECTION

Year 20-City ENR (August) % Annual Change
1984 4146 2.0

1985 4195 1.2

1986 4295 2.4

1987 4401 2.5

1988 4541 3.2

1989 4607 1.5

1990 4751 3.1

1991 4892 3.0

1992 5032 2.9

1993 5230 3.9

1995 (Jan.) 5489 (est.) 3.5 (est.)

Contingencies

A contingency factor equal to 10 percent of the estimated construction cost have been added. In
recognizing that the cost estimates are based on preliminary design, allowances must be made for
variations in final quantities, bidding market conditions, adverse construction conditions,
unanticipated specialized investigation and studies, and other difficulties that cannot be foreseen
at this time, but which may tend to increase final costs.

Legal and Administrative

An allowance of 5 percent of construction cost has been added for legal and administration. This
allowance is intended to include internal project planning and budgeting, grant administration,
liaison, interest on interim financing, legal services, review fees, advertising, and other
administrative expenses associated with the project.

April, 1994 bst associates, inc.

5-3



City of Cave Junction; Wastewater Facilitv Report ...Collection System Analysis

Cost Estimate Summary

Cost estimates presented in this Report include a combined allowance of 35 percent for
contingencies, engineering, legal and administrative costs.

Recommended Improvements

The existing City of Cave Junction wastewater collection system is at or near capacity. Recorded
maximum daily flows have exceeded this capacity on several occasions, and this problem will only
get worse. The question is always how much rehabilitation is reasonable for Priority I
improvements.

The existing 10" collection piping is capable of conveying approximately 39 percent of the
estimated year 2002 Five-Year Peak Daily Flows. Since it is estimated that the City of Cave
Junction water system is incapable of producing the water needed to provide development which
will impact the wastewater plant to the degree predicted, and since water system improvements
are not planned for the immediate future, it would be unreasonable to rehabilitate the wastewater
collection system far beyond the capacity of the water system. Therefore, we have established
recommended Priority I Collection System Improvements which will provide design period
capacity immediately upstream of the treatment plant and will leave the further rehabilitation of
the collection system for Priority II Improvements which can be done at a later date.

Priority II Improvements will include improvements necessary to allow growth for the City of
Cave Junction through development of properties within the existing City Limits. As such, these
improvements can be paid for by the efforts of those desiring to develop these properties.

Priority I Improvements:

We recommend that the following improvements be constructed immediately to provide the
minimum collection system capacity required to convey wastewater flows to the upgraded plant:

- Construct 18" PVC wastewater main from the treatment plant headworks to the
intersection of River Street and Kerby Avenue.

2200 If 18" PVC @ $59.00/1f $129,800
5 Sewer Manholes @ $1,800 ea 1,800
Abandon Existing Main and Manholes 20,500
Engineering, Inspection and Construction Management (16 %) 24,336
Contingencies (10%) 15,210
Legal and Administration (5%) 7,605
Total Construction Costs $199,251
April, 1994 bst associates, inc.

5-4



City of Cave Junction; Wastewater Facility Report ..Collection System Analysis

Total Cost of Priority I Conveyance System Improvements $199,251

The portion of recommended Priority I Improvements that is in excess of that required to meet
current demand has been determined by estimating the cost of installing collection piping which
will just meet current demand. A 12" PVC collection main will just handle existing flows, and
the added cost of installing the recommended 18" collection main to meet future demands is
estimated at $4.00/1f. The portion of Priority I Improvement costs associated with excess capacity
is estimated as follows:

2200 If @ $4.00/1f $ 8,800

Engineering, Inspection and Construction Management (16%) 1,408
Contingencies (10%) 880
Legal and Administration (5%) 440
Excess Capacity Portion of Priority I Improvements $11,528

Priority II Improvements.

We recommend that the following improvements be implemented prior to Year 2002. Flows
estimated for the populations predicted beyond that date will be in excess of the capacity of the
existing gravity conveyance system.

- Construct 15" PVC wastewater main from the intersection of River Street and
Kerby Avenue, along Kerby Avenue and Lister Street to the intersection of Lister
Street and Hussey Avenue.

1050 If 15" PVC @ $49.00/1f $ 51,450
3 Sewer Manholes @ $1,800 ea 5,400
Engineering, Inspection and Construction Management (16%) 9,096
Contingencies (10%) 5,685
Legal and Administrative (5%) 2,843
Total Construction Costs $ 74,474

- Construct 10" PVC wastewater main from the intersection of Lister Street and
Hussey Avenue, along Lister Street to Highway 199.

250 If 10" PVC @ $40.00/1f : $ 10,000
1 Sewer Manhole @ $1,800 ea 1,800
Engineering, Inspection and Construction Management (16%) 1,888
Contingencies (10%) 1,180
Legal and Administrative (5%) 590
Total Construction Costs $ 15,458
April, 1994 bst associates, inc.

35



City of Cave Junction; Wastewater Facilitv Report ...Collection System Analysis

- Construct 10" PVC wastewater main from the intersection of Lister Street and
Hussey Avenue, along Hussey Avenue and Watkins Street to the intersection of
Watkins Street and Caves Avenue.

1700 If 10" PVC @ $40.00/1f $ 68,000
7 Sewer Manholes @ $1,800 ea 12,600
Engineering, Inspection and Construction Management (16%) 12,896
Contingencies (10%) 8,060
Legal and Administrative (5%) 4,030
Total Construction Costs $105,586
Total Cost Priority II Conveyance System Improvements $195,518

Priority II Improvements are required to provide collection system capacity in excess of
current demand.

April, 1994 bst associates, inc.



City of Cave Junction; Wastewater Facility Report ... Treatment Plant Analvsis

CHAPTER 6

TREATMENT PLANT ANALYSIS

6.1 GENERAL

The alternatives for liquid stream treatment of the wastewater are affected by factors such as flow
rates, mass load limitations, and the water quality parameters of the receiving stream/surface. The
City will be required to provide a high quality secondary treated effluent to meet their mass load
limitations. This section will examine broad alternatives for preliminary, primary and secondary
treatment processes.

The City of Cave Junction received a new National Pollutant Discharge Elimination System
(NPDES) Permit in November 1991, which establishes the parameters for planning for treatment
plant improvements. This permit establishes the minimum effluent quality and discharge
conditions that will be permitted through August 31, 1996.

6.2 EVALUATION OF TREATMENT PLANT NEEDS

For planning purposes, a range of alternatives should be considered. These alternatives include
no action, upgrading the existing treatment facilities and construction of a new treatment facility.
The following is a discussion of these basic alternatives.

No Action

The City of Cave Junction could choose to continue treating their effluent with the existing 0.15
mgd plant and lagoon without upgrading. Since it is possible that the DEQ may apply a
Stipulation and Final Order to the existing condition in the near future if no action is taken, and
that significant fines could result if the City refuses to improve the existing treatment process, this
alternative is considered unreasonable. As discussed in previous Chapters the existing treatment
facility is hydraulically overloaded. Economic growth would be significantly restricted if the
treatment facility is not improved.

Upgrade Existing Wastewater Facilities

Given the existing NPDES permit effluent restrictions the City of Cave Junction could choose to
expand the existing treatment facilities. Two ways to do this include the addition of a second
activated sludge treatment plant and expansion of the existing facultative lagoon. Either of these

April, 1994 bst associates, inc.



City of Cave Junction; Wastewater Facility Report ... Treatment Plant Analysis

options could easily include improvements which would meet the conditions of the existing
NPDES permit and will therefore be discussed in further detail.

Construction of a New Wastewater Treatment Facility

A clear alternative is the replacement of the existing treatment plant with a new treatment facility
capable of treating anticipated future flows and loads. This would allow the use of the existing
treatment plant tankage for another purpose, such as for sludge digestion, and the existing lagoon
for equalization storage. The City owns enough contiguous real estate for the addition of a new
treatment facility without the complete removal of either of these two existing components.

6.3 PRELIMINARY TREATMENT
The City provides preliminary treatment in the form of a bar screen and comminutor. These
remove a majority of floatable materials which can create maintenance problems with downstream
processes. Existing preliminary treatment does not include grit removal equipment.

Although not technically part of the treatment process, flow monitoring and composite sampling
of the influent is usually accomplished during this phase. Preliminary treatment is required with
all of the secondary treatment alternatives being considered. In addition we recommend the
addition of grease traps at all restaurants and food processing facilities.

6.4 PRIMARY TREATMENT

Primary treatment is often used to reduce BOD loadings on secondary treatment, as on certain
activated sludge processes, and will be examined in connection with some of the secondary
treatment alternatives. Circular or rectangular tanks (clarifiers) with sludge collection assemblies
are normally used. BOD and TSS reduction is in the range of 30 to 50 percent respectively.

6.5 EFFLUENT LIMITATI

Although the current NPDES permit restricts average effluent concentrations for BOD/TSS to
30/30 for discharge to the Illinois River, application of the requirements for best practicable waste
treatment technology in the design of treatment components could provide significantly better
effluent quality. It is also probable that future effluent restrictions for the City of Cave Junction
wastewater treatment plant will be increased to 10/10, and it is therefore not only feasible but also
prudent to provide for this higher effluent quality during the development of the treatment

April, 1994 bst associates, inc.

6-2



City of Cave Junction, IWastewater Facility Report ...Treatment Plant 4nalysis
4

processes.

6.6 LIQUID STREAM TREATMENT ALTERNATIVES

The process considered for secondary treatment includes several variations of the activated sludge
process; facultative lagoons, trickling filter/solids contact process, conventional activates sludge
process and the sequencing batch reactor.

Facultative Lagoons

The main component of a facultative lagoon system is the lagoon itself. The lagoon would be
divided into several cells to provide flexibility in the flow scheme. Some type of lining would be
required; bentonite or a synthetic membrane are the most common types. Based on an average
organic loading rate of 15 ppd BOD/acre a total effective area of 101 acres would be needed to
treat anticipated year 2014 flows, without taking into consideration the impacts of 60 inches of
annual rainfall.

The benefits of a facultative lagoon system include a reasonably low annual cost, relatively low
cost of construction, and a lagoon acts as an equalization basin, thereby leveling out peak flows.
Drawbacks include the difficulty controlling algae blooms and reducing effluent suspended solids.

Additional treatment of the lagoon effluent would be required in order to bring the suspended
solids concentrations within the mass load limitations. A rock filter or wetlands treatment system
are two systems that could act as a polishing process. Additional land areas would be required
for either of these additional units.

Expansion of facultative lagoons for future wastewater flows presents a substantial difficulty from
the standpoint of available area. The City would be required to purchase a substantially larger
adjacent parcel of land in order to expand a lagoon system. Hydraulic compatibility would require
either a topographically similar parcel or the installation of equipment to offset differences in
elevation.

Trickling Filter/Solids Contact (TF/SC)

The TF/SC is a process which incorporates a primary clarifier, a trickling filter, solids contact
tank, and a secondary clarifier. The trickling filter is a circular unit with a sixteen foot deep rock
media bed. Synthetic media may be used in place of rock. Effluent from the primary clarifier
is evenly distributed over the trickling filter media. Trickling filter effluent flows to the solids
contact tank, which is an aerated channel ahead of the secondary clarifier. Within this process

April, 1994 bst associates, inc.



City of Cave Junction; Wastewater Facility Report ... Treatment Plant Analysis

unit secondary sludge from the secondary clarifier is also added to enhance the settleability of
solids in the clarifier and improve the quality of the trickling filter effluent. From the solids
contact tank flow travels through the secondary clarifier before being disinfected and discharged
to the receiving body. Solids from the secondary clarifier that are not recirculated back to the
solids contact tank are usually wasted to a digester.

The main advantage of this type of process is that it uses less energy than an activated sludge
process and is a simpler process with generally lower operation and maintenance costs.
Redundancy requirements make it necessary to provide two primary clarifiers, two secondary
clarifiers, a two-compartment solids contact tank and additional recirculation pumps.

Expansion of a Trickling filter requires the construction of additional treatment units similar to,
yet separate from, the original units.

Conventional Activated Sludge

Biological waste treatment with the activated sludge process is typically accomplished using two
basins: an aeration basin and a clarifier or settling tank. Organic waste is introduced into the
aeration basin where it is mixed by the use of diffused or mechanical aeration, which also serve
to maintain the mixed liquor in a completely aerobic state. The mixed liquor flows from the
aeration basin to the clarifier where the solids settle. A portion of the solids or sludge that settles
is recycled back to the aeration basin and a portion is wasted, typically to a digester. Many
versions of this basic process are in use today; complete mix, step feed, contact stabilization and
extended aeration. The existing facility uses the contact stabilization mode.

Following the aeration basins two circular clarifiers would be required to satisfy the redundancy
requirements. Pumping facilities would be required for the transport of returned activated and
waste activated sludge. Aerobic digestion is typically used for sludge stabilization with this type
of process in these smaller plants because of the high costs of anaerobic digesters.

Expansion of the conventional activated sludge process would be simpler than those processes
considered so far in that aeration basin units could be added to the original basins and share
common walls. The construction of additional secondary clarifier units would require the
construction of tankage separate from the original units.

- ——

——

(Sequencing Batch Reactor (SBR))

——— .

In this process there is normally more than one SBR tank, and each tank serves as both the
aeration basin and secondary clarifier. Each tank is filled with raw sewage and aerated for a set
period of time. The resulting mixed liquor is then allowed to settle quiescently for another set

April, 1994 bst associates, inc.



City of Cave Junction; Wastewater Facility Report ... Treatment Plant Analysis

period of time, after which the clear supernatant liquid is decanted as effluent. This decanting is
accomplished below the surface to prevent surface scum from entering the effluent. The majority
of the tank acts as a large clarifier during settling and decant phases. During the settling and
decant phases, the other tank(s) is(are) filling and aerating. The typical cycle is about 4 hours.

Although the process has been in limited use for a long time, it wasn’t until dependable automated
controls could be developed that it gained wide acceptance. Because the process continually runs
through cycles, operation would be labor intensive without programmable controls. There are a
number of manufacturers that.provide complete automated systems.

The SBR process has several advantages. Because the aeration process and clarification take place
in the same tank, future expansion is straight forward as more rectangular tanks are added, sharing
common walls. Also the return of activates sludge is not necessary.

One disadvantage is that since discharging effluent is not continuous, the downstream process must
be designed for higher flows or the decant surges must be equalized to a smooth average in a surge
control or equalization basin. This can also be easily accomplished by constructing this tankage
at the outlet end of each SBR tank unit.

Because settling is accomplished in a very quiescent environment, and since cycle and process
timing can be adjusted to accomplish exceptionally qualitative nitrification and denitrification, the
resulting effluent quality is extremely good, often operating in the 5/5 range.

Expansion of the SBR system is quite simple because the original tankage is rectangular and there
is no need for separate clarifier or digester tankage. The construction of additional treatment units
could be accomplished by construction of tankage which would share common walls with existing
units.

6.7 SELECTION OF ALTERNATIVES

Each alternative was evaluated with respect to potential cost, regulatory requirements and site
requirements. Based on this screening process, only the most viable alternatives will be
considered further. The viability of each alternative is discussed below.

No Action
Since it is almost certain that the City will be issued a Stipulation and Final Order with a schedule

for required improvements by the Department of Environmental Quality if no action is taken, this
is not a viable alternative. The City does not want to be assessed civil penalties and wishes to

April, 1954 bst associates, inc.

6-5



Citv of Cave Junction; Wastewater Facilitv Report ... [reatment Plant Analysis

promote population and economic growth in the area.

Expand Existing Wastewater Facilities

The treatment design capacity of the existing plant is 0.150 mgd compared to a year 2014
Maximum Monthly Wet-Weather flow of 1.750 mgd. Expanding the existing Cantex package
plant to 12 times its existing capacity is not a reasonable plan when constructing a new facility is
actually less costly.

Construct New Treatment Facility

This option could easily be undertaken while maintaining the operation of the existing facility to
handle flows during construction. For this and other reasons, this alternative will be evaluated
further.

Preliminary Treatment

Preliminary treatment is an important component of the secondary treatment process. All viable
secondary treatment alternatives will include preliminary treatment with grit removal.

Primary Treatment

Primary treatment, settling, adds a dimension of complexity and cost which can be avoided by
sizing activated sludge processes to accommodate the 30 percent BOD load that it removes.
However, primary treatment is essential ahead of processes which cannot handle heavy solids or
BOD loadings.

Facultative Lagoon

Additional treatment of the lagoon effluent would be required in order to meet the mass load
limitations. This treatment process would increase the large land areas required for the lagoons.
Due to excessive land requirements and the lack of available land, this alternative will not be
considered further.

Trickling Filter/Solids Contact

If the City was currently using the trickling filter process, then this alternative could be viable.
To develop a totally new TF/SC facility there would be substantially higher capital costs than the
activated sludge processes being considered. For redundancy requirements, the TF/SC alternative
must have two primary clarifiers, two secondary clarifiers and a segmented solids contact

April, 1994 bst associates, inc.

6-6



City of Cave Junction; Wastewater Facility Report .. Treatment Plant Analysis

chamber. Seven concrete structures would be required versus two for the SBR process and three
for the conventional activated sludge process. The cost of increased tankage as compared to the
activated sludge alternatives renders this alternative not viable.

Conventional Activated Sludge

City staff is familiar with operating this type of facility. This process has a proven record in Cave
Junction and elsewhere, and will be evaluated further. Drawbacks to the conventional activated
sludge process include clarifier upsets from spikes in peak flows.

Sequencing Batch Reactor

The SBR has the advantage of being able to treat large volumes of wastewater in a relatively small
area. Future expansion is also more easily achieved. Peak wastewater flows are more easily
accommodated by an SBR through automatic cycle retiming than other alternatives. Peak flows
are easily managed by reducing the aeration cycle and decanting more often. The SBR process
is selected as a viable alternative and will be evaluated further.

6.8 SOLIDS MANAGEMENT

This section reviews Cave Junction’s current grit and solids handling operations, and describes
alternative methods for solids treatment and grit removal. The City presently has a sludge
management plan which appears to be workable for the future needs of the community.

Grit Removal and Disposal

At the present time Cave Junction is allowing wastewater grit to flow into the aeration basins and
the aerobic digester with the liquid stream. This practice is allowing grit to accumulate within the
existing plant, and will increase in volume as the wastewater system continues to age and as
additional grit is delivered to the plant. This has frequently been found in wastewater treatment
systems which were constructed with limited resources, and should be discontinued with planned
expansion of the liquid stream and solids handling improvements. Since grit collection will
become an increasingly larger problem, a program to allow accumulation of grit in existing
tankage, and manual cleaning on an intermittent basis is not an acceptable long term solution to
the problem. A fine mesh hydrasieve is recommended to remove screenings from the liquid
stream, and a permanent disposal site for the screenings needs to be located, probably in a sanitary
landfill. A similar program for disposal of screenings from the liquid stream has worked will for